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A 55884 /Machine Body & Thread Tension Adjusting Mechanism

Fs NEHS B TR #18 Number

NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
A-1 14201001 [0 Face Plate 1 1

A-2 13837002 EYansal Trademark 1 1 1 1
A-3 | 142511007 R 8T Screw(11/64"n=40) 1 1 1 1
A-4 135511047 AR 24T Screw(11/64"n=40) 2 2 1 1
A-5 14212071 AT E Thread Take Up Cover 1 1 1 1
A-6 | 40151031 BT SEeT Screw(11/64"n=40) 1 1 1 1
A-7 | 1421300100 i ] ] ] ]
A-9 14213001 T i Upper Thread Guide Pin Assembly 1 1 1 1
A-10 | 142516001 SHT B eEssiesg Nut (11/64"n=40) 1 1 1 1
A-13 | 1351300100 N ERAAM iggeﬁgsrc;h;te&d Tension 1 1 1 1
A-14 | 113514020 INSEEEsE Sl 4T Screw(11/64"n=40) 1 1 1 1
A-15 14213004 LSS5 Arm Thread Guide 1 1 1 1
A-16 | 101ST1005 HseeaiEsT Screw(9/64"n=40) 1 1 1 1
A-17 14213005 [ENres A Face Plate Thread Guide 1 1 1 1
A-18 | 101ST1005 TR AEET Screw(9/64"n=40) 1 1 1 1
A-20 | 101511005 BT Screw(9/64"n=40) 1 1 1 1
A-21 14223001 HEhT S 3ehEibEs Upper Thread Oil Felt 1 1 1 1
A-25 | 13837003 GIESIETT Model Mark 1 1 1 1
A-26 L pspsT Pin For A-25 2 2 2 2
A-27 14201002 = Top Cover 1 1 1 1
A-28 14222001 =T Gasket For Top Cover 1 1 1 1
A-29 | 201511020 e Screw(11/64"n=40) 8 8 8 8
A-30 14212002 [ERIER Back Cover(A) 1 1 1 1
A-31 14222002 SRS RS Gasket For Back Cover(A) 1 1 1 1
A-34 14212004 R EkENR B/T Solenoid Bracket 1 1 1 1
A-35 14222004 SN s e o) Gasket for B/T Solenoid Bracket 1 1 1 1
A-36 14212005 BE R SRiE R Gasket for B/T Solenoid 1 1 1 1
A-37 14230001 BILErE R SR E B/T Solenoid Asm 1 1 1 1
A-38 16S11017 BEET 11/64x40x8 Screw(11/64"n=40) 4 4 4

A-39 | 40251003 26T 11/64x40%10 Screw(11/64"n=40) 9 9
A-40 14215001 R Needle Plate 1 1

A-41 101517002 FHRIRET Needle Plate Screw 2 2 2 2
A-87 | 1421500200 HEARAB 1 1 1 1
A-42 14215002 R Slide Plate 1 1 1 1
A-43 14227001 HEREE Slide Plate Spring 1 1 1 1
A-44 | 101511019 RN Screw For A-43 2 2 2 2
A-45 13512001 SEIhEE Gauge Plate 1 1 1 1
A-46 | 101511025 SRRtEsT Screw(11/64"n=40) 2 2 2 2
A-47 142530002 HLFISTIET Bed Base(Front) 2 2 2 2
A-48 142530003 WL ESTiErF Bed Base(Rear) 2 2 2 2
A-49 12922001 B 012.5 Face Plate Rubber Cap@12.5 1 1 1 1
A-50 13522008 BREE 0255 Bed Rubber Cap®25.5 1 1 1 1
A-51 14222007 BZE 0185 Top Cover Rubber Cap®18.5 3 3 3 3
A-52 | 14222008 BEZEE 029 Rubber Cap®29 1 1 1 1
A-53 14222009 BZZE 023 Rubber Cap®23 2 2 2 2
A-54 | 14222010 B 020 Rubber Cap®20 1 1 1 1
A-55 13522008 BREE 0255 Rubber Cap(Large) ©25.5 1 1 1 1
A-56 12922001 BEE 0125 Rubber Cap(Middle)®12.5 3
A-57 | 10122005 BEZE 08,5 Rubber Cap(Small)®8.5 6 6 6 6




A H153ZB{4%/Machine Body & Thread Tension Adjusting Mechanism

) INSICas =g TR 240 Number

NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
A-58 14222014 B 09 Rubber Cap(Large) ©9 1 1 1 1
A-59 | 10122013 SHT LB é;g}sﬁgﬁr Part Rubber 1 1

A-60 | 11421300100 Seebssa TA:;‘Z?;jDTli”SiO” Control 1 1 1 1
A-61 | 14222016 ok e Rubber Cap For A-60 1 1 1 1
A-62 14226002 NERET Tension Release Pin 1 1 1 1
A-63 | 101515010 ek oe = EiEET Screw(15/64"n=28) 1 1 1 1
A-64 14212007 B4z Cable Holder 4 4

A-65 101511025 B IziRET Screw(11/64"n=40)

A-66 | 14212008 MR L 25{!%?; for Upper Thread Oil 1 1 1 1
A-69 | 14222007 FRIEEEE 0185 Rubber Cap®18.5 1 1 1 1
A-70 1423001000 BhERIFF B Reverse Feed Assembly 1 1 1 1
A-71 1421301 ESNES7A| Arm Thread Guide Plate(L) 1 1 1 1
A-72 1423102600 LeRERA Bobbin Winder Assembly 1 1 1 1
A-73 | 14212067 POHAR Keep off Plate 1 1 1 1
A-74 | 421513061 FFEEEEET Screw(M3) 2 2 2 2
A-75 421513038 25T M3x6 Screw(M4) 2 2 2 2
A-76 142300100 B FIJzekes Electronic Thread Clamp Device 1 1 1 1
A-77 14215003 HR(=ZELE) Needle plate (triple sync) 1 1
A-78 4031360100 Ko 2R 4 Tension control Component 1 1 1 1
A-79 11419001 F&T] Thread Cutter 1 1 1 1
A-80 14201014 EiR(=E%) Panel (triple Sync) 1 1
A-81 | 114511003 Al Screw 3 3 3 3
A-82 | 207514007 7N ST LIEET M4x6 Screw(M4) 1 1 1 1
A-83 | 114511015 1257 Screw(9/64"x40) 2 2 2 2
A-84 | 14212073 B HR Front Keep off Plate 1 1 1 1
A-85 201511014 2ET Screw(11/64"x40) 1 1 1 1
A-86 | 11422062 £epaesh Washer 1 1 1 1




B _LihEH#HFER(%/Upper Shaft & Needle Bar Mechanism




B _LihEtH#FER(%/Upper Shaft & Needle Bar Mechanism

Fs NSTIEES) B THA #1& Number

NO. Part NO. PartName Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
B-1 14202001 = Upper Shaft 1 1 1 1
B-2 | 14226003 e 0il Adjusting Pin For B-1 1 1 1 1
B-3 | 114222002 TS 0 BE 0-Ring For B-2 2 2 2 2
B-6 | 14223003 ST s Upper Shaft Felt 1 1 1 1
B-7 14228002 HEETIERRERE Upper Shaft Urethan Washer 1 1 1 1
B-8 | 14204001 SHTRIE Link Cam 1 1 1 1
B-9 | 142530004 TR ST Screw(9/32x28) 1 1 1 1
B-10 14222002 0 B 0-Ring for B-9 1 1 1 1
B-11 | 101515004 SHTRAE S ERET Screw(9/32"n=28) 1 1 1 1
B-12 14203001 HihpihE Upper Shaft Front Bushing 1 1 1 1
B-13 14210001 AR Balance Cam 1 1 1 1
B-14 | 101514001 I EHRET Screw(1/4"n=40) 2 2 2 2
B-15 14203002 g E Upper Shaft Middle Bushing 1 1 1 1
B-16 | 135515008 _irhih Ty SLiEET Screw(15/64"n=28) 1 1 1 1
B-17 14208001 HiEE Upper Shaft Collar 1 1 1 1
B-18 | 101515007 s EeEsT Screw(1/4"n=40) 2 2 2 2
B-46 | 1422500100 HrhiSES R Upper Shaft Gear Ass'y 1 1 1 1
B-19 | 14225001 FidisEs Upper Shaft 1 1 1 1
B-20 | 101515002 _HimsEpiEsT Screw(1/4"n=40) 2 2 2 2
B-21 14203003 HidEmE Upper Shaft Rear Bushing 1 1 1 1
B-22 | 14222020 i EihE hEt 0il Seal for B-21 1 1 1 1
B-23 13635002 I Pulley 1 1 1 1
B-25 | 510009 Fip R ERET Screw(15/64"n=28) 2 2 2 2
B-26 101511005 2ET Screw(9/64"n=40) 1 1 1 1
B-27 | 1423800100 by 57 ani=lls Thread Take-Up Lever Assembly 1 1 1 1
B-28 | 101515002 e pRE s T Screw(1/4"n=40) 2 2 2 2
B-29 | 136514002 AT = EEET Screw(15/64"n=28) 1 1 1 1
B-30 | 10112003 TR RENS Protection Plate for B-8 1 1 1 1
B-31 14202002 5T Needle Bar 1 1 1 1
B-32 | 14203004 T HihE Upper Bushing 1 1

B-33 | 14203005 T RIME Lower Bushing 1 1

B-34 | 14209001 SHFESLETR Guide SlideBlock 1 1

B-35 | 1351301 SHRTLEIR Thread Guide 1 1 1 1
B-36 | 101511006 ST ERIBET Screw(1/8"n=44) 1 1 1 1
B-37 | 1420302800 BRAHERA (A Coupling (type d) 1 1 1 1
B-38 | 510018 ELihSessT Screw(M6) 6 6 6 6
B-39 13523001 F¥EH Upper Shaft Felt 1 1

B-43 | 14235001 ELRINTNES Winding wheel 1 1 2 2
B-44 | 403514008 7R i s T Screw 2 2 2 2
B-45 13517001 HEHDPx17 23#) Needle(DPx17 23#) 1 1 1 1




C "2 FidER(4/ Upright Shaft & Lower Shaft Mechanism




C "2l FidER(4/Upright Shaft & Lower Shaft Mechanism

FS LEHS B TR #18 Number

NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
C-1 14202003 R Upright Shaft 1 1 1 1
C-33 1422500200 =4 HEGECLRME Upright Shaft Upper Gear Asm 1 1 1 1
-2 14225002 2th SRS Upright Shaft Upper 1 1 1 1
3 101515002 Ui | HEapiReT Screw(1/4"n=40) 2 2 2 2
c-4 14203006 =i FihE Upright Shaft Upper Bushing 1 1 1 1
C-5 | 135515008 R | E s Screw(15/64"n=28) 1 1 1 1
Cc-6 14203007 R TRhE Upright Shaft Lower Bushing 1 1 1 1
-7 | 135515008 "R R T R ST Screw(15/64"n=28) 1 1 1 1
C-34 1422500300 eSS HE Upright Shaft Lower Gear Asm 1 1 1 1
c-8 14225003 RIS E Upright Shaft Lower 1 1 1 1
-9 | 101515002 R RSB T Screw(1/4"n=40) 2 2 2 2
C-10 | 14202004 T Lower Shaft 1 1 1 1
C-35 1422500400 TimiSEe B Lower Shaft Gear Asm 1 1 1 1
-1 | 14225004 Tt Lower Shaft 1 1 1 1
C-12 | 101515002 T R EBET Screw(1/4"n=40) 2 2 2 2
13 10123003 e HE Lower Shaft Felt 1 1 1 1
4 135520007 Rt E:ﬁ Screw for Lower Shaft Oil ] 1 1 1
C-15 14203008 TihEmE Lower Shaft Rear Bushing 1 1 1 1
C-16 | 135515009 TS R EEET Screw(15/64"n=28) 1 1 1 1
c17 14203009 Tl E Lower Shaft Middle Bushing 1 1 1 1
Cc-19 1420301 TihpEHE Lower Shaft Front Bushing 1 1 1 1
C-20 | 135515008 TR R EEET Screw(15/64"n=28) 1 1 1 1
C-21 | 142530007 Tt mEETEsT Screw(3/16"n=32) 1 1 1 1
C-22 | 14227002 SRt Spring for C-23 1 1 1 1
c-23 10108002 T ZE Lower Shaft Collar 1 1 1 1
(-24 | 101511012 TR BT Screw(11/64"n=40) 2 2 2 2
C-25 13618003 HEtRLEE Rotary Hook Asm 1 1 1 1
C-27 | 10818501 (8 Bobbin 1 1 1 1
c-29 13618001 BWHNERHE Bobbin Case Asm 1 1 1 1
C-31 13612005 TEREMNS Inner Bobbin Stopper 1 1 1 1
C-32 | 20151020 IR A iBsT Screw(11/64"n=40) 1 1 1 1




D $1IEAERt/Lower Feed Mechanism




D tIEiE &R/ Lower Feed Mechanism

Fs LEHS BIR TRRA #78 Number
NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
D-1 142530008 HHEEVETRT Feed Regulator Dial Shaft 1 1 1 1
D-2 001046 SHIEETIIERF O BUEE 0-Ring For D-1 1 1 1 1
D-3 | 1421100100 SHIEkRE Dial 1 1 1 1
D-4 | 101511022 SHEtRAIEET Screw(3/16"n=28) 1 1 1 1
D-5 N2326008 1EEDEH Stopper pin 1 1 1 1
D-6 N427034 LEEniEE Spring for stopper pin 1 1 1 1
D-8 14201006 £HIERE Feed Regulator 1 1 1 1
D-9 14226005 HHEEREEEY Feed Adjusting Shaft 1 1 1 1
D-10 | 136514002 SHIEREGY ST SLIEET Screw(15/64"n=28) 1 1 1 1
D-1 H05032 SHIERESE T 1B E-Ring For D-8 1 1 1 1
D-12 | 14227004 SHIERERTEE Spring For D-8 1 1 1 1
D-13 | 14212013 SHIERERIEER Holder For D-12 1 1 1 1
D-14 | 402511003 IR EEIRIBET Screw(11/64"n=40) 2 2 2 2
D-15 14202005 B4R Reverse feed lever shaft 1 1 1 1
D-16 00on37 0 B 0-Ring For D-15 1 1
D-18 1420400300 B4R FRIFRAB Reverse Feed Lever Crank Ass'y 1 1 1 1
D-19 | 409511015 EhiR S 8T Screw(3/16"n=28) 1 1 1 1
D-20 | 201511020 EIAEHR T A SLhEsT Screw(11/64"n=40) 1 1 1 1
D-21 14227005 BI4EIR AR EE Return Spring For D-17, D-18 1 1 1 1
D-24 | 14205001 SHIBTERF gzgz;cttg;%ﬁ;f? Fordfed 1 1 1 1
D-25 | 14226006 SHIEERTSY Pin For D-24 1 1 1 1
D-26 | S09006 5T Mdx4 Screw(M4) 1 1 1 1
D-28 14205002 BIEEERF B/T Solenoid Crank 1 1 1 1
D-29 | 14226007 BISEIERTEY Pin For D-28 1 1 1 1
D-30 | HO5029 FSEEIT ST ORE E-Ring For D-29 1 1 1 1
D-31 14212064 RIS ERE B/T Solenoid Crank Spacer 1 1 1 1
D-32 14203025 BlEEEHE Feed Regulator Shaft Bushing 1 1 1 1
D-33 | 135515008 ElAEainE EEEET Screw(15/64"n=28) 1 1 1 1
D-34 | 14208001 Bl 'ZE Stopper Collar For D-32 1 1 1 1
D-35 | 101515007 FElES ZERET Screw(1/4"n=40) 2 2 2 2
1420202300 EEELEM 1 1 1 1
D-36 | 14202023 Bl4gE Feed Regulator Shaft 1 1 1 1
D-37 14212065 FEEEBHRSIR Slide Block Guide Plate 2 2 2 2
D-38 | 101511008 SEHRSERIRET Screw(11/64"n=40) 4 4 4 4
D-39 | 14209012 EagaELR Slide Block 2 2 2 2
D-40 | 14202024 FlEaE Slide Block Shaft 1 1 1 1
D-41 14202025 RlaEEST & Reverse Shaft For D-32 1 1 1 1
D-42 14226020 {BI4E &SR Connecting Pin For D-41 1 1 1 1
D-43 | 136514002 S Fdh R E ST Screw(15/64"n=28) 1 1 1 1
D-44 | 14210006 FATFEA S Feed Cam 1 1 1 1
D-45 | 101515007 A T Screw(1/4"n=40) 2 2 2 2
D-46 | H04003 A TR E C-Ring For D-44 1 1 1 1
D-47 | 14205012 ETERF Connecting Rod D-44 1 1 1 1
D-48 | 14226023 ST Pin For D-47 1 1 1 1
D-49 | 11651017 AR aRET Screw(11/64"n=40) 1 1 1 1
D-50 | 14205013 AR ERT Feed Connecting Rod 1 1 1 1
D-51 | 14226021 AT AT Pin For D-50 1 1 1 1
D-52 | 135511009 TFiErF ey s LiseT Screw(15/64"n=28) 1 1 3 3
D-53 14204021 ETRANEFT N IR Level Feed Shaft Crank(Rear) 1 1 1 1




D $HIEE &R/ Lower Feed Mechanism

) NEFS BR TrHEA 248 Number
NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
D-54 | 40251307 TR ST Screw(15/64"n=28) 1 1 1 1
D-55 | 14205014 AR Crank Rod 1 1 1 1
D-56 | 14226022 HBFEFS Connecting Pin for D-55 1 1 1 1
D-57 | 20151026 ATy T LT Screw(3/16"n=32) 1 1 1 1
D-58 | 14204022 B SR Feed Lifting Shaft Crank(Rear) 1 1 1 1
D-59 | 2071511026 T SRR s T Screw(3/16"n=32) 1 1 1 1
D-60 | 13531001 B)4&iRF(301763) Reverse feed lever 1 1 1 1
D-62 | 135511009 EIAEIR T S BT Screw(15/64"n=28) 2 2 2 2
D-63 | 135511022 FISEIRF4hiRET Screw(3/16"n=28) 1 1 1 1
D-64 14202006 ezt Level Feed Shaft 1 1 1 1
D-65 | 14203012 ERAAE Level Feed Shaft Bushing 1 1 1 1
D-66 | 409515004 ST R T Screw(15/64"n=28) 1 1 1 1
D-67 | 10108003 Rt Collar for D-64 1 1 1 1
D-68 | 135515004 AR ERET Screw(1/4"n=40) 2 2 2 2
D-69 | HO3001 AR ORI C-Ring for D-64 1 1 1 1
D-70 14204004 FERARTR Feed Bar Crank 1 1 1 1
D-71 101S11016 FERRRRTZ X ARET Screw(3/16"n=28) 2 2 2 2
D-72 14202007 FEE{ MR Feed Bar Shaft 1 1 1 1
D-73 13528004 FEE R MHERE Washer For D-72 1 1 1 1
D-74 16s11017 TR R MBS Screw(11/64"n=40) 1 1 1 1
D-76 | 10423005 R IAT i 0il wick 2 2 2 2
D-79 | 14214001 2 Feed Dog 1 1
D-80 | 101511018 S TFiasT Screw(1/8"n=44) 2 2 2 2
D-83 | 14203025 BT hE Feed Lifting Shaft Bushing 1 1 1 1
D-84 | 135515009 SATF AT Screw(15/64"n=28) 1 1 1 1
D-85 | 10108003 TR E Collar for D-89 1 1 1 1
D-86 | 135515004 AT SRS T Screw(1/4"n=40) 2 2 2 2
D-88 | HO3001 AT IR C-Ring for D-89 1 1 1 1
D-89 | 14202008 FaTFih Feed Lifting Shaft 1 1 1 1
D-90 | 142520007 (AR T (s T Stud Screw for D-97 1 1 1 1
D-91 | 14222023 (SR F Lbper Stopper Rubber for 1 1 1 1
D-92 14203014 TR ;ilz;r:/getooth feeding shaft right > > > >
D-94 | 409515004 S EEsT Screw(15/64"n=28) 1 1 1 1
D-95 | 135515009 A TF T Screw(15/64"n=28) 1 1 1 1
D-96 | 14206002 oF58 Feed bar asm 1 1 1 1
D-97 1420600100 TR Crank assembly
D-97-1 | 14205003 AT A Lift crank 1 1 1 1
D-97-2 | 14209002 BB Lifting block 1 1 1 1
D-97-3 | 14202009 gt Lift shaft 1 1 1 1
D-97-4 | 16511017 FATFEEIEET Screw(11/64"n=40) 1 1 1 1
D-97-5 | 101511016 FATFRARIRET Screw(3/16"n=28) 1 1 1 1
D-98 14212068 b Feed regulator key-press 1 1 1 1
D-99 13527009 R Dial spring for stopper pin 1 1 1 1
D-100 | 14214002 ERF(=EE) Send Bougat (triple sync) 1 1




€ BSZER(4/Thread Trimmer Mechanism




€ B9Z:EZR{4/Thread Trimmer Mechanism

Fs REMS =R TR 248 Number
NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
E-1 13619001 £7] Fixed Mes 1 1

14219001 E7] Fixed Mes 1 1
€-2 | M3517001 STJIBET Screw(9/64"n=40) 1 1 1 1
€-3 | M3515002 ST ENES 8T Screw(1/8"n=40) 1 1 1 1
€-4 | 402516007 FE R BT e g Nut(1/8"n=40) 1 1 1 1
E-5 14212019 DEIR Thread Retaining Plate 1 1 1 1
E-6 | MeS1017 I EEIRIBET Screw(11/64"n=40) 1 1 1 1
€-7 | 42128003 SRS TRE Washer for €-5 1 1 1 1
E-8 13619002 7] Rotary Mes 1 1 1 1
€-9 | 113517002 TIiBET Screw(11/64"n=40) 2 2 2 2
E-10 14204005 mhJJZR Thread Trimming Holder 1 1 1 1
E-N 14212021 ENJIZRIENR Thread Trimming Holder Cover 1 1 1 1
€-12 | 136517001 FNTIEEERIBET Screw(9/64"n=40) 3 3 3 3
€13 14205004 TR Lr;]r:}ad Trimming Lever Connecting ] . 1 .
E-14 | 142520002 YT E A EET Stud Screw for E-13 2 2 2 2
E-15 | 116516006 TR S Nut for E-14 2 2 2 2
E-16 | 14204006 VIR Thread Trimming Lever 1 1 1 1
€17 | 413513023 N AL S AL Screw(M6) 1 1 1 1
E-18 14202010 I BE L] Thread Trimming Shaft 1 1 1 1
E-19 14203015 YITIREARE Thread Shaft Bushing 1 1 1 1
E-20 | W02001 DEREEINEE] Spring Washer 2 2 2 2
€-21 | 13601010 P ERIEE Guide Bush 1 1 1 1
E-22 | 13627005 P IR E (= Slide Arm Return Spring 1 1 1 1
€-23 | 14204007 Y E SRR Slide Arm 1 1 1 1
€-24 | 14208007 Ty r iy o3 Roller 2 2 2 2
E-25 | 142520003 b AEET Stud Screw for €-24 2 2 2 2
E-26 | 142516005 N e VLA Nut(3/16"n=32) 2 2 2 2
E-27 | 14204008 hESAERRER Cam Follower Crank 1 1 1 1
E-28 | 136514002 S AT HAEEET Screw(15/64"n=28) 2 2 2 2
E-29 | 14227007 XTSI Return Spring 1 1 1 1
E-30 | 14204009 IR E bk Stopper Lever 1 1 1 1
E-31 | 136514002 RS E (BT Screw(15/64"n=28) 2 2 2 2
€-32 | 20108001 RS Collar for E-18 1 1 1 1
€-33 | 113514020 TihSEIEsT Screw(11/64"n=40) 2 2 2 2
€-34 | 14209003 IRGEHPRAILR Stopper 1 1 1 1
E-35 | 201511026 IRGTEHPR IR T Screw(3/16"n=32) 2 2 2 2
E-36 | 40928020 IR TR MBS THE Washer 2 2 2 2
€-37 | 14222024 PRSI BREE thity Rubber 1 1 1 1
E-38 | 13610003 ek Mes Cam 1 1 1 1
€-39 | 116514005 s rEiEET Screw(1/4"n=40) 2 2 2 2
E-40 | 14212023 ER R SREATATAT Clutch Lever 1 1 1 1
E-41 | 142520004 KIFFehimTiBET Stud Screw for £-38 1 1 1 1
E-42 | 409516020 FRALE IR Nut(15/64"n=28) 1 1 1 1
€-43 | 142530009 A RAIE 984T Stud Screw for €-38 1 1 1 1
€-44 | 409516020 IREIE IS Nut(15/64"n=28) 1 1 1 1
E-45 | 142520005 R EREFT M EET Stud Screw for E-47 1 1 1 1
€-46 | 116516006 EEp S au T v A Nut(3/16"n=32) 1 1 1 1
€E-47 | 14212024 EFF AR ERER Base Plate 1 1 1 1
E-48 417530306 tBETHEH M5X15 Screw(M5) 3 3 3 3




€ BiZER(4/Thread Trimmer Mechanism

FS | 23S =g TiHEA S Number

NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
€-49 | 13628003 LI TV Washer For €-39 2 2 2 2
E-51 14205005 BERLSRIERT Solenoid Connect Link 1 1 1 1
E-52 | 14226008 EE R SRIZEATSY Solenoid Pin 1 1 1 1
E-53 | 4025T1003 R R AT iR T Screw(11/64"n=40) 1 1 1 1
€-54 | 125515003 BT A T Screw(11/64"n=40) 1 1 1 1
E-55 | NO1004 BRSO T e Nut(M5) 1 1 1 1
E-56 | 1423000500 Y] SkLR Thread Trimming Solenoid Asm 1 1 1 1
E-57 | 14212027 RSk E LR Base for E-51 1 1 1 1
E-58 | W02004 Rk B LR S Washer 2 2 2 2
E-59 | 401513001 O R R LR T Screw(15/64"n=28) 2 2 2 2




F _Ei2EIEp8/Thread Trimmer Mechanism




F _EiEEIEp4/Thread Trimmer Mechanism

Fs RNEMS BR B RS ES 248 Number
NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
F-1 142020M ERMET AT M Climb Device Adjusting Shaft 1 1 1 1
F-2 14203025 ERMEF AT A mE Adjusting Shaft Bushing(Front) 1 1 1 1
F-3 14203018 ERMEF AT iR AmE Adjusting Shaft Bushing(Rear) 1 1 1 1
F-4 | 125515003 R A s T Screw(11/64"n=40) 2 2 2 2
F-5 10108003 =B Collar for F-1 1 1 1 1
F-6 | 135515004 ZENRET Screw(1/4"n=40) 4 4 4 4
F-7 14227008 ERMEFHmE A EE Return Spring for F-1 1 1 1 1
F-8 | 142530010 [ERETHhiRET Holder for F-7 2 2 2 2
F-9 14210003 R RS Upper Feed Driving Eccentric Cam 1 1 1 1
F-10 | 101515007 SRl AR e T Screw(1/4"n=40) 2 2 2 2
£ 14204010 SIS G LRJgger Feed Driving Eccentric Cam ] 1 . 1
F-12 14226009 1ERA AR Connecting Pin for F-T1 1 1 1 1
F-13 142040M JERIET S, ZRRTHR Connecting Link for F-11 1 1 1 1
F-14 | 14202012 JERIET ST 2R Upper Feed Driving Control Crank 1 1 1 1
F-15 | 101511016 [ERIR TSI REET Screw(3/16"n=40) 4 4 4 4
F-16 14202013 JERIETHH ST 2% Connecting Shaft for F-14 1 1 1 1
F17 | Hosom T R4 C-Ring for F-16 : ! ! !
F-18 | 14205006 IRFHmIET EARERT Upper Feed Driving Connecting Link 1 1 1 1
F-19 | 113514020 TihSEIEsT Screw(11/64"n=40) 2 2 2 2
F-20 | 14204012 RFHmIET iR Upper Feed Driving Crank 1 1 1 1
F-21 401511009 BFHRIET fhiRss Ei8sT Screw(15/64"n=28) 1 1 1 1
F-22 | 14226010 BFHRIET iR Connecting Pin for F-20 1 1 1 1
F-23 | 14202014 JERMEF M Upper Feed Driving Shaft 1 1 1 1
o4 14203019 RS gﬁsﬁirnz]eed Driving Shaft Front ] . 1 .
£25 | 14203020 RS i LBJBEEiraneed Driving Shaft Rear ] . . .
F-26 | 135515008 b Ay = L) Screw(15/64"n=28) 2 2 2 2
F-27 | 14205007 JERIER ERERT Upper Feed Driving Rod 1 1 1 1
F-28 | 14212029 JERIER EEFT Lk Upper Feed Driving Rod Wick Holder 1 1 1 1
F-29 | 101511005 AT BT Screw(9/64"n=40) 1 1 1 1
£-30 1355200M R AT T :(i)ndge Screw for Upper Feed Driving ] . . .
F-31 14204013 JERIERL AR Upper Feed Connecting Link 2 2 2 2
F-32 | 14202015 ER ARk Upper Feed Connecting Link Pin 1 1 1 1
F-33 | HO5031 R AR M T 14 E-Ring for F-32 2 2 2 2
F-34 | 14204014 JERIER B SZ 28 Upper Feed Lever Rock Crank 1 1 1 1
F-35 | 14204015 ey St Upper Feed Lever Rock Crank Shaft 1 1 1 1
F-36 | 135515009 e i heRE T Screw(15/64"n=28) 1 1 1 1
F-37 | 14203021 ERLEAFSSE Upper Feed Lever Connecting Pin 1 1 1 1
.38 142520007 T BT ST LSJCDFE(;Z Feed Lever Driving Link Hinge ] . 1 .
F-39 | 409516020 AR EIT S Nut(15/64"n=28) 1 1 1 1
F-40 | 14205008 ERIERRIERT Presser Bar Bracket Connecting Link 1 1 1 1
F-41 1355200M ERI A RIEFT AR RE T Hinge Screw for F-40 1 1 1 1
F-42 14226011 R R RE TS Pin for F-40 1 1 1 1
F-43 | 1421600100 JERIZB (% Upper Feed Presser Foot Assembly 1 1
14216004 ANERN=FEE) Externalpressure foot (triple sync) 1 1

F-44 | 14205009 JERNERF Upper Feed Lever 1 1

F-45 | 135511030 [ERIEET Screw(9/64"n=40) 1 1 1 1
F-46 | 14205010 ERBERN A BARIEFT Upper Feed Lever Level Driving Rod 1 1 1 1




F LiZFER4/Thread Trimmer Mechanism

s NES =i TR S0 Number

NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
F-47 | 14204016 TR R S B szrﬁ);f?rcisﬁg(ri\a/%r Level Driving 1 1 1 1
F-48 | 40251307 [EREE A RRSE 24T | Screw(15/64"n=28) 1 1 1 1
F-49 | 142520009 AR e T Screw(9/32"n=28) 1 1 1 1
F-50 | 135516006 AR e Nut(9/32"n=28) 1 1 1 1
.51 14202016 FERMERN gﬁgfir Feed Lever Level Driving ] 1 1 1
R e N
F-53 | 135515008 R A T8 T Screw(15/64"n=28) 1 1 1 1
e R B B B
F-55 | 409515004 ERE T8 T Screw(15/64"n=28) 1 1 1 1
F-56 | 001046 [ERMER O AU 0-Ring for F-51 1 1 1 1
F-57 | 1421100200 ERNET _EEina2EE Climb Device Dial Ass'y(Top Cover) 1 1 1 1
F-5g 14210004 S El(i)r\?:r)Device Eccentric Cam(Top ] 1 1 1
F-59 | 1421100300 FERIE SRR A Climb Device Dial Ass'y(Arm) 1 1 1 1
F-60 | 14210005 HEAREAT e Climb Device Eccentric Cam(Arm) 1 1 1 1
F-61 | 101515010 ER S TSI T Screw(15/64"n=28) 4 4 4 4
F-62 14226012 e LEThEY Pin for F-57, F-59 1 1 1 1
F-63 | 14227009 IR IE Ry Spring for F-62 2 2 2 2
F-64 | 14212031 AT E Climb Device Dial Support Ring 2 2 2 2
£-65 | 13504020 PR R gg;la—]ir Feed Lever Level Adjusting ] 1 1 1
F-66 | 402513071 [ERIER A e EBST | Screw(15/64"n=28) 1 1 1 1
F-67 | 1425300M FERth A BRI Upper Feed Level Adjusting Shaft 1 1 1 1
F-68 | 11628005 AEE T AR Washer for F-67 1 1 1 1
F-69 | 135516005 ERR R Nut 1 1 1 1
F-70 | 14209004 EEE R E R Block for F-67 1 1 1 1
F-71 | HO5029 EE R R R E-Ring for F-67 1 1 1 1
F-72 | 14204018 BT ERIERD IR Upper Feed Level Driving Link 1 1 1 1
F-73 | 14202017 1T R RN S A Hinge Shaft for F-72 1 1 1 1
F-74 | 14251044 IETFHERNES R SIE5T | Set Screw for F-72 1 1 1 1
F-75 | 135515008 HARSE At T Screw(15/64"n=28) 1 1 1 1
F-76 | 14205011 1B EIARIEAT Driving Rod 1 1 1 1
F-77 | 135520011 RN RIEFF R RE T Hinge Screw for F-76 2 2 2 2
F-78 | 14204019 FEENRRIEFTEE Upper Feed Level Holder 1 1

F-79 | 101511005 IR EA T REEE T Screw(9/64"n=40) 2 2

F-80 | 14212034 ERRETF AR Upper Feed Support Plate 1 1

F-81 | 14209005 ERNEM SRR Support Plate Ring 2 2 2 2
F-82 | 16511005 [EREFTSARIEET Screw(11/64"n=40) 2 2 2 2
F-83 | 14209006 ST R Zrde}ums‘;;%r;fgfvr Feed Pressure 1 1 1 1
F-84 | 201511020 IR AT ERRET Screw(11/64"n=40) 2 2 2 2
F-85 | 135530007 1T R IEET Screw(9/32"n=28) 1 1 1 1
F-86 | 135516006 12T ERIEIRETEISIER | Nut(9/32"n=28) 1 1 1 1
c.87 | 14727013 12T RS ;Jgrgljr::-grj Feed Pressure Adjusting ] . . .
F-88 | 1350202100 EHESE ;‘;ﬁ% Eeafd Pressure Adjusting 1 1 1 1
F-90 | 14209009 EHESHSMER Fulcrum for F-88 1 1 1 1
F-91 | 135511036 EHESHSmtmEE] | Hinge Screw for F-90 1 1 1 1
F-92 | 142270M rfgEE Needle Bar Safety Guide 1 1




F LiZFER4/Thread Trimmer Mechanism

s NES =i TR S0 Number

NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
F-93 | 14216005 WERZREE) Internal pressure foot (triple sync) 1 1
F-94 | 14205015 ERLETF =) Pin Rod (triple sync) 1 1
F-95 | 14212062 ERETFER(EES) Pin-Lever guide plate (triple Sync) 1 1
F-96 | 1420900400 Rt A RS RS Upper Feed Level Adjusting Shaft 1 1 1 1
F-97 | 13508009 ERNE R Collar 1 1 1 1
F-98 | 114226005 =gl W] Pin for F-57, F-59 1 1 1 1




G [ERDEATSERMY/Presser Foot&Tension Release Mechanism




G [ERIEERY/Presser Foot&Tension Release Mechanism

Fs NEHS R TR %8 Number
NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q 2060-4Q
G-1 14202018 EETF Presser bar 1 1 1 1
G-2 14203024 ESFHhE Presser bar bushing 1 1 1 1
G-3 147NS30003 | iE/Ei8sT Screw M15x1 1 1 1 1
G-4 135516003 RS T SR A Nut Pressug M15x1 1 1 1 1
G-5 135530005 INERIE 18T Screw(5/64"n=28) 1 1 1 1
G-6 14227012 VAEE Pressure Adjusting Spring 1 1 1 1
G-7 | 13527012 IINEHIE s T ggﬁ:’gressure Adjusting 1 1 1 1
G-8 14216002 IINERD Sub Press Foot 1 1
G-9 135511030 INERMEST Screw(9/64"n=40) 1 1 1 1
G-10 14209010 EEFE2R Presser Bar Bracket 1 1 1 1
G-11 101515010 EEATELREET Screw(15/64"n=28) 1 1 1 1
G-12 14213009 p5 7| Thread Guide Plate 1 1 1 1
G-13 401511031 NN Screw(11/64"n=40) 1 1 1 1
G-14 14216003 a5 ES Presser Bar Lifter 1 1 1 1
G-15 409515004 ERIREET Screw(15/64"n=28) 2 2 2 2
G-16 14202019 TERMR IR Presser Bar Lifter Shaft 1 1 1 1
G-17 14222018 ERIRES O BUE 0-Ring for G-16 1 1 1 1
G-18 HO5013 ERMRFHFFORE E-Ring for G-16 1 1 1 1
G-19 14227014 JERMR A Torsion Spring for G-14 1 1 1 1
G-20 14209011 JERMRE NS Presser Lifter Cam 1 1 1 1
G-21 135515004 ERMREE T Screw(1/4"n=40) 1 1 1 1
G-22 13512017 lyat7=lA] Protective hooks 1 1
G-23 14212037 BSIEFHTAEE) z<ringehet)Control lifting Lever ] ] . 1
G-26 14212039 NEIR B Pine Board components 1 1 1 1
G-26-1 14212069 AR MR Pine Board floor 1 1 1 1
G-26-2 | 14202031 ARG Loose wire connection shaft 1 1 1 1
G-29 | 125515003 s T Screw(11/64"n=40) 1 1 1 1
G-30 HO5033 R4 FF R4 E-Ring for G-24-1(@8) 1 1 1 1
G-31 14227015 R FAss Spring for G-26 1 1 1 1
G-32 | 14202020 SR FHTAT () S A Shaft for G-26 1 1 1 1
G-33 41728005 7 A Washer for G-32 1 1 1 1
G-34 HO5006 et 4 E-Ring for G-32(@5) 1 1 1 1
G-35 14212044 IRIR AT Connecting Stick 1 1 1 1
G-36-1 | 135511027 FAESIEFHT AT ATARET Screw(3/16"n=28) 1 1 1 1
G-36-2 | 101520004 AR T AT ATBET Screw(3/16"n=32) 1 1 1 1
G-37 | 14212045 FAESIEFHTARS) Knee Lifting Link 1 1 1 1
G-38 | 114226001 PEEETHTATS Pin for G-37 1 1 1 1
G-39 13627003 BSEETHIAT ()RS Spring for G-37 1 1 1 1
G-40 14226014 HE TN Connecting Screw for G-39 1 1 1 1
G-41 13526005 R FA)ey Holder for G-39 1 1 1 1
G-42 | 14226016 PRAZE Stopper Pin for G-20 1 1 1 1
G-43 14212046 A ERITRAF Knee Lifting Bar Stick 1 1 1 1
G-44 14213010 PN 7 i As L Tension Release Cable Ass’y 1 1 1 1
G-46 | 14212047 448 [RS8 L%Tj;or?u?elease Cable 1 1 1 1
G-47 | 101511005 R4 E s T Screw(9/64"n=40) 1 1 1 1
G-48 14226017 MBI Connecting Bolt for G-44 1 1 1 1
G-49 | N0O1004 e RS Eamt s e Nut A M5 1 1 1 1
G-50 | 142516017 SR Nut B M5 1 1 1 1




G [ERIETEY/Presser Foot&Tension Release Mechanism

7S LEHS AR TR #& Number

NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q 2060-4Q
G-51 | 14212048 B T EELE L%Tjg&?elease Cable 1 1 1 1
G-52 | 4025M003 e AN L) Screw 1 1 1 1
G-53 14212049 AN T EEEe Bracket for G-51 1 1 1 1
G-54 | S04019 N4 T EELREET Screw M4 2 2 2 2
G-55 | 40928021 NBE RSB THVE Washer for G-53 2 2 2 2
G-56 413514013 H2ET M5x6 Screw M5x6 1 1 1 1
G-57 | 114709002 EER T Guide bushing 1 1 1 1
G-58 T47NS16001 7NAIBERF SM5/16x28 Nut SM5/16x28 1 1 1 1

EXFAERIE

G-59 14202011 ESHF Presser bar 1 1 1 1
G-60 114203007 EEFHmE Presser bar bushing 1 1 1 1
G-61 14209004 KERNEEREESL connecting F-2 1 1 1 1
G-62 S05010 7B EFESLEET screw 1 1 1 1
G-63 114212010 TERI GRS Protection hook 1 1 1 1
G-64 114216002 KIERD big presser foot 1 1 1 1
G-65 114226014 INERNEE connecting F-3 1 1 1 1
G-66 114209003 INEREEEESL connecting  F-1 1 1 1 1
G-67 S10007 Vg ZX e8] Max4 screw 3 3 3 3
G-68 114216003 JNEERD small presser foot 1 1 1 1
G-69 | 20751018 BEET Sx10(3 ) screw 2 2 2 2
G-70 NO1017 NI M5GHO) Nut 2 2 2 2




H EB{ZEEH1ZR{4/ Electronic Control Unit




H BB ER{t/Electronic Control Unit

Fs rNEHS BR TR #4& Number

NO. Part NO. Part Name Description 2030-3Q | 2030-4Q 2060-3Q | 2060-4Q
H-1 114233002 20306 BERIRERTE) Electronic control asm 1 1 1 1
H-2 | 114233001 20306 B2/ Motor 1 1 1 1
H-3 114513001 B SeEiBe T Screw(M5) 4 4 4 4
H-4 W02001 JEREEINEE] Spring Washer 3 3 3 3
H-5 136513001 EgaitigeT Screw(M5) 3 3 3 3




| {#;MER{4/ Lubrication




| {4;8ER{4/ Lubrication

=22 NSTIESS) B TR #18 Number
NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
I-1 10111004 SHE Oil Gauge Window 1 1 1 1
-2 10122019 SR s 0 RUE 0-Ring 1 1 1 1
I-3-1 | 12921002 FEHE Oil Return Tube 1 1 1 1
|-3-2 | 13523003 R HES Qil Return Felter 1 1 1 1
I-4 14227018 L EIHE RS EE Oil Return Felter Holder 1 1 1 1
I-5 1422100200 ianmERN Oil pipe complete 1 1 1 1
I-6 14221003 ThHnHhE Oil pipe for shaft 1 1 1 1
-7 1422000100 SHEREMHE Oil pump asm 1 1 1 1
1-7-1 14220002 SHFRIR Qil pump body 1 1 1 1
I-7-2 | 14221004 T Nipple for il Return Tube 1 1 1 1
7.3 | 14221005 e ls\llljpi)jp;lﬁ/ for Lower Shaft Oil 1 1 1 1
I-7-4 | 14220003 R Impeller 1 1 1 1
[-7-5 14220004 FE Piston 1 1 1 1
I-7-6 | 14227019 FEEEEs Piston Spring 1 1 1 1
1-7-7 14226019 FrEEaEy Piston Spring Pin 1 1 1 1
|-7-8 142511061 FEEEoaEs e T Piston Spring Pin Screw 1 1 1 1
I-7-9 14212055 THZRANENR Oil Pump Cover 1 1 1 1
I-7-10 | 14212056 ST e Oil Pump Cap 1 1 1 1
I-7-11 | 14212057 SRR Magnetic Holder 1 1 1 1
I-7-12 | 402511010 IR R IRET Screw(9/64"n=40) 4 4 4 4
[-7-13 | 142080M HRA EEB Collar for Impeller Shaft 1 1 1 1
I-7-14 | 413514006 SRR R EEsT Screw(M4) 2 2 2 2
[-7-15 | 14202030 THRMEC L 2E Impeller Axis 1 1 1 1
I-8 206511002 SRR RET Screw(9/64"n=40) 3 3 3 3
I-9 W02002 SHERAERZETHE Oil Pump Body Washer 3 3 3 3
I-10 14212059 SHERAERSY 2R Oil Pump Bracket 1 1 1 1
-1 101511001 SR S EREs T Screw(3/16"n=28) 1 1 1 1
1-12 14227020 IRadnEaEs Oil Pump Connecting Spring 1 1 1 1
I-13 14208012 R4 X QOil Pump Connecting Collar 1 1 1 1
I-14 | 125515003 R =T Screw(11/64"n=40) 2 2 2 2
I-15 | 113811004 AL Nylon Clib 2 2 2 2




K BI&ERIERtE/Automatic presser Foot Parts

)
-
K-5
P
)
K-4
K B&&ERIER4/Automatic presser Foot Parts
Fs RNEMHS BR TR #& Number
NO. Part NO. Part Name Description 2030-4Q 2060-4Q
K-1 207511026 12T M6X16 Screw M6x16 1 1
K-2 14204024 A ERIBEHR Presser Foot Crank 1 1
K-3 1423103600 VL axi=llad Lever Assembly 1 1
K-4 1423001200 A ERIER RSk B Electromagnet assembly 1 1
K-5 | 5190002 SREEBRAIEET MAX16 Screw Max16 8 8




K SENaERIERS/Pneumatic presser Foot Parts




K BiaERIERY/Automatic presser Foot Parts

Fs ~EHS B THHHA #78 Number
NO. Part NO. Part Name Description 2030-4Q 2060-4Q
K-1 510024 1BET MExX12 Screw Mex12 1 1
K-2 114204002 S ERIETR Presser Foot Crank 1 1
K-3 | 114208007 P4 Retaining ring 1 1
co [ neooo | e e : :
K-5 10122015 S Oil seal 1 1
K-6 | 114202001 SEaER Lifting foot shaft 1 1
K-7 HO05013 FFO%E 6 Open retaining ring 6 4 4
K-8 114204001 SEEERNERF Lifting foot connecting rod 1 1
K-9 114226002 RS Connection pin 2 2
K-10 114205001 SEESLIER Cylinder joint connecting rod 1 1
K-1 20751026 12T M6X16 Screw M6x16 1 1
K-12 114236003 SETiEsL Cylinder joint 1 1
K-13 W02023 I ERYREEELE] ¢8 Spring washer ¢8 1 1
K-14 | S05007 $85T M8x20 Screw M8x20 4 4
K-15 114212002 SEIZEENR Cylinder mounting plate 1 1
K-16 | S05079 BEET M8x12 Screw M8x12 2 2
K-17 11424500100 BERSE A Lifting foot cyalinder assembly 1 1
K-18 & Trachea 3 3
K-19 142312006 SERZEENR Valve mounting plate 1 1
K-20 | NO1013 12 M3(5EEE) Nut M3 2 2
K-21 11424500700 ER R RZB {4 The electromagnetic valve 1 1
K-22 | S05005 BEET M5x12 Screw M5x12 2 2
K-23 407504053 1BET M3x25 Screw M3x25 2 2




N=LFHE Machine head accessories




N=LBHE Machine head accessories

Fs ~EHS B THHHA #78 Number
NO. Part NO. Part Name Description 2030-3Q | 2030-4Q | 2060-3Q | 2060-4Q
1 40331612 = Dust cover 1 1 1 1
2 10131004 1EETHEF(/)N) Screw driver(small) 1 1 1 1
3 10131003 WRETERF () Screw driver(middle) 1 1 1 1
4 20731047 184477 Screw driver(large) 1 1 1 1
5 13517002 gt Needle 10 10 10 10
6 10818501 P Bobbin 2 2 2 2
7 | 1421206100 BERATAM ggfeenfglgtml limit frame 1 1 1 1
7-1 14212061 RfasfR 2R Knee lifter stop bracket 1 1 1 1
7-2 | M42NS30001 FAESIRLR BT Screw M6 1 1 1 1
7-3 | M42NS16001 EER Nut M6 2 2 2 2
7-4 | T142N512001 AEipR{ZRRET Screw M6 1 1 1 1
7-5 | M42NS30002 RAepRATERsE RS Screw M6 1 1 1 1
8 14231014 HEE Qil reservoir 1 1 1 1
9 101511028 HEmFLaEET Screw 1 1 1 1
10 00mn37 O BYRE 6.3x1.8 Washer6.3x1.8 1 1 1 1
1 14231015 R Gasket 1 1 1 1
12 13511006 BRI Knee press lifter rod 1 1 1 1
13 10131001 iR Magnet 1 1 1 1
14 20131038 /N Oil pot 1 1 1 1
15 1011203100 M SlstEsE L R Rubber coat 2 2 2 2
16 10122060 OIS Hing 2 2 2 2
17 113522001 WL B AR AR () Cushion(big) 2 2 2 2
18 114222001 HISL BB (/)N Cushion(small) 2 2 2 2
19 13511001 SHE(600mI)(104) oil bag (600mI)(104) 1 1 1 1
110131001 4R Cardboard 1 1 1 1
20 11023100400 52 ris]lan Spool stand complete 1 1 1 1
21 101110M L2+ Frame support bar 1 1 1 1
22 1351203800 g TR Joystick assembly 1 1 1 1
22-1 | 13512038 AR ESHT Bent rod 1 1 1 1
22-2 | 10m2029 S EniEE Bell 1 1 1 1
22-3 10112030 fibRzZE Bell bracket 1 1 1 1
22-4 | 101512004 fifbhzRiBeT Screw M6 1 1 1 1
22-5 10122025 EFER Operation lever pad 1 1 1 1
23 14202021 RS Hinge pin 1 1 1 1
24 14227021 SV Spring 1 1 1 1
25 1471001600 SR HESL B Connector 1 1 1 1
25-1 114710016 RSk Connector 1 1 1 1
25-2 L020004 A7 EREEET M8x12 Screw M8x12 2 2 2 2
27 10122024 fif bR Mat 1 1 1 1
28 HO5010 FFO¥4E Split stop ring 1 1 1 1
29 14223001 ST e erE s Oil felt 1 1 1 1
30 | 1423104100 ERRFAN 1 1 1 1
31 20131046 W7SAEIRSE 2mm Allen wrench 2mm 1 1 1 1
32 20131047 W7 SAEIRFE 4mm Allen wrench 4mm 1 1 1 1
33 30131012 W7SAEIRSE 3mm Allen wrench 3mm 1 1 1 1
34 11383101 F2%(259) Desiccant (25q) 1 1 1 1
35 101530010 BEET P19 Studs P19 6 6 6 6
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